FOrReVER | REDWOOD

From the Forest, For the Forest since 1995
866.332.2403 (TOLL FREE); 7am — 7pm Pacific Time, Monday-Saturday

ASSEMBLY INSTRUCTIONS FOR THE
ARCHED THICK TIMBER PAVILION




“JU3s supd Y3 U PaYIDW SISQUINU 3Y3 03 YIIDW J0U Op 3saYy | ‘Ajuo aduaJafal 4of 3.p 3[GD] SoXOg JO JUIIUO) Y3 Ul SI2qUINU 1UDd 930N

auesLLINH PUIA 8[8D prepuels

‘padapao J|

"saseq SI0YoUY SUBdLUNH
10 PUIAN B[eD ‘pIepuels

sj00g

spieog 100y

‘AIen | im

Anuend

Sa0eIg 93U UIRIA

14

sa0eIg 93U AIRpPU0IaS

siayey payory

‘AIen | im

Anuend

Bunjoolg ussmiag-uj
yum suoddns

suoddns ajbuis

g
-
/A RN
L,
I

S150d

‘ON

Buimeaqg

uondiiosag

A le)

S3X04d 40 LN3JLNOD

Pl 1

ARCHED THICK TIMBER PAVILION

www. ForeverRedwood.com



*azIs uo buipuadap Aipa [jim a1ompapy anoA Jo suoisuawiq

:9J0N

*(s181Jr] paydJe sy 01 SPJLOq JOO4 BY) Yoene 0])
SMaI3S 338 ,.8/S T

"(1s0d ay1 01 51004 8y} YaEle
0] /suoddns ay) 01 sis)jel payaJe syl yoene o)
SMa1aS Y28 | €

A e e

[— |

‘(s1ayyed payoue
a8y} 01 sadelq 98Uy AIepuodss syl yoene o)
siog %45 X ..8/¢€

| dd AR RRRARRR A RRRRRR A

"(s150d ay1 01 sa9RIQ 98U BY] Yoene 01)
slogd ,.8 X ..8/€

LA A e P O O T e

[— ]

“(s1s0d 8y 01 SJa)jr) payaJe ay) yoene o)
sjod ,9X ..8/€

A A O A O A O O T AT T

[— ]

"(s1oddns ay1 01 se2eIq 98Uy Ulew ayl yoene
01 / Bupjoojq usamiag-ul yum suoddns ays
01 pue s)sod sy 01 suoddns ajbuls ayy yoene o)
siog ... X ..8/€

VAIriiiiriirp

U

"(1s0d ay) 01 saseq Joyoue ay1 yoene o)
syog Be1 ,.e X ,.9T/5

‘(punoub sy 01 saseq J0YdUR 3yl yoene 0])
slog Joyouy | 7 X %

‘ON

Buimeaqg

uondiiosag

1S1T1 IdvVMAdVH

P| 2

ARCHED THICK TIMBER PAVILION

www.ForeverRedwood.com



. ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com

3 N ™ < | w ~
S (%]
g &
I
£ 2 Z 2| 5
o o0 Sl 2% B
e Sl s 8|2 g
3 X
T h| S8 | X m
O @ '§2 7] > S
=) nl5| s o
m c | £ S| o x
o »|s | <8
=3 o
= 3
)

in the Drawing are

Note: Part numbers

ly. These do not match to

eference on

the numbers marked on the parts sent

P|3



NOTE: In order to know where the post needs to be placed, check the numbers on them. If the post is not marked, then place the
single Supports on the ground to locate the markings for each post position and clearly set your bearings. (“Don't attach yet, only
place them on the ground to begin with”).

Step 1: Install the anchor base (9) with %™ X 4”" anchor bolts (A) or lag bolts. Please see the “How to anchor your pergola
document” for all details. Set your post (1) in the saddle of the anchor bases (9). Drill a @ %" hole in the post prior to anchoring
to facilitate the ratcheting of the hardware. After that, use a 5/16"" X 3" lag bolts (B) to attach each post to the its respective
anchor base (9).

LY

" REN ‘
o THE pRA 5/16” X 3 Lag Bolts

Step 2: First attach the single supports (2) to the posts with 3/8” X 7" bolts (C). Each part has a series of humbers that indicate
where to attach the part with the corresponding number.

\

3/8”7 X 6 %" Bolts

Pl 4

ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com



Step 3: Place the supports with in-between blocking (3), into the post notches as shown and attach to the posts with the single
support bolts (C). Each part has a series of numbers that indicate where to attach the part with the corresponding number.

Step 4: Attach the single supports (2) to the supports with in-between blocking (3), use 3/8”" X 7”" bolts (C). The quantity of
bolts depends on the length of the supports.

T

3/8”° X 7" Bolts

P| 5
ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com



Step 5: Attach the perimeter arched rafters first (4) to the posts with 3/8"" x 6”" bolts (D) and to the supports with 8" x 3"" deck
screws (GEach part has a series of numbers that indicate where to attach the part with the corresponding number.

8" X 3" Deck Screws

3/8”7 X 67 Bolt

Step 6: Attach the secondary knee braces (5) to the posts with 3/8"" x 8 bolts (E) and to the arched rafters with 5/16"" x 5 %%
bolts (F). Each part has a series of numbers that indicate where to attach the part with the corresponding number.

5/16” x 5% Bolts

3/8” X 8" Bolts

P| 6
ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com



Step 7: Attach the main knee braces (6) to the posts with 3/8"" x 8" bolts (E) and to the supports with 3/8"" x 7°" bolts (C). Each
part has a series of numbers that indicate where to attach the part with the corresponding number.

3/87 X 7 Bolts

3/8” X 8 Bolts

Step 8: Use 8" x 3”" deck screws (G) to attach the other arched rafters (4) to the supports. Each part has a series of numbers that
indicate where to attach the part with the corresponding number.

“\\\\j
i

3

3" Deck Screws

P|7
ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com



Step 9: Use 1 5/8"" deck screws (H) to attach the roof boards (7) to the arched rafters. Each part has a series of numbers that
indicate where to attach the part with the corresponding number.

8" X 3"Deck Screws

P| 8
ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com



This completes the Pavilion assembly. Hope you enjoy your set for many decades. If you ever have a problem or a question,
don't hesitate to call us (866 332 2403) or email us. We are here to support you.

P|9
ARCHED THICK TIMBER PAVILION
www.ForeverRedwood.com



HOW TO REMOVE THE ELECTRICAL WIRING TRIM FROM THE POST:

Step 1: First remove the deck screws to remove the boots of the post.

——

Don’t add the lag bolt over
the trim piece initially.

Vv

Step 2: Loosen the nut on the bolt support.

—_—

P| 10
ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com



Step 3: The bolt of the post and the brace must be flush with the post.
.—/—

Step 4: Swing the brace aside. After that, remove the trim.
JE—

Note: The dimensions of the trim are standard, adjust if necessary.

P| 11
ARCHED THICK TIMBER PAVILION
www. ForeverRedwood.com



